



**PROGENY HEALTH**<sup>®</sup>  
DELIVERING HEALTHY OUTCOMES

# Management Guidelines for Infants with Neonatal Abstinence Syndrome

## BACKGROUND

Neonatal drug withdrawal can occur when newborn infants are exposed to medications or addictive substances in-utero, or can occur following prolonged postnatal exposure. The condition known as Neonatal Abstinence Syndrome (NAS) refers to a constellation of signs and symptoms resulting from opioid withdrawal after cessation of maternal drug supply at the time of delivery. NAS is characterized by dysfunction in respiratory, gastrointestinal, and/

or nervous system regulation. Opioid use in women of child-bearing age is a growing concern because between 800,000 and 1 million infants are born annually to women who used a variety of drugs during pregnancy.<sup>1</sup> One in 9 are exposed to alcohol, one in 5 are exposed to nicotine, and one in 20 are exposed to illicit drugs.<sup>1</sup> The growing number of opioids prescribed for women of child-bearing age, such as hydrocodone and oxycodone, as well as a resurgence in heroin use has made maternal opioid use a growing concern in the neonatal population.<sup>2,3</sup>



## 2 DIFFERENTIAL DIAGNOSIS

Although most cases of neonatal drug withdrawal are associated with opioids, sedatives, hypnotics, and alcohol, other psychoactive drugs used during pregnancy, including antidepressants, antipsychotics, and nicotine, can produce “withdrawal-like” symptoms in the newborn infant.

According to the 2012 American Academy of Pediatrics (AAP) guidance on Neonatal Drug Withdrawal, each nursery that cares for infants should develop a protocol that defines indications and procedures for screening for intrauterine drug exposure, and one that identifies and screens babies showing signs of NAS.<sup>4</sup> A standardized plan should be utilized for the evaluation and comprehensive treatment of infants at risk for or showing signs of withdrawal. Laboratory screening is most commonly accomplished by using neonatal urine and/or meconium specimens. A urine sample must be collected as soon as possible after birth

because many drugs are rapidly metabolized and eliminated.<sup>5,6,7</sup> Meconium must be collected before it is contaminated by transitional, human milk, or formula stools since the assay may not be valid or the reference laboratory may reject the sample.<sup>8,9</sup> Testing of umbilical cord tissue by using drug class-specific immunoassays has been shown to be in concordance with testing of paired meconium specimens and has a faster turn-around time of 48 to 72 hours.<sup>10</sup> Since signs of NAS are similar to sepsis, hypoglycemia, hypocalcemia, intracranial hemorrhage, hyperthyroidism and hyperviscosity syndrome, it is important to review carefully the maternal and neonatal medical histories. Basic laboratory tests such as an electrolyte panel including glucose and calcium and a complete blood cell count should be considered even if there is a compelling history for NAS.<sup>5,11</sup>

## SIGNS AND SYMPTOMS

Signs and symptoms of NAS and/or drug withdrawal are typified by neurologic excitability and gastrointestinal, autonomic, and respiratory dysfunction such as:<sup>12</sup>

- Neurologic: restlessness, high-pitched cry, tremors, sleep disturbances, seizures, irritability, hypertonicity, hyperactivity, clonus, staring episodes (cocaine), nystagmus (PCP).
- Gastrointestinal: poor feeding, vomiting, diarrhea, abdominal distention, increased sucking.
- Respiratory: depressed or rapid respirations, respiratory distress.
- Autonomic: sneezing, fist-sucking, excessive yawning, sweating, flushing of skin, fever, nasal stuffiness, and skin abrasions.

Increasing gestational age at birth correlates directly with increasing severity of drug withdrawal symptoms, likely due to longer in-utero exposure and/or higher birth weight resulting in greater stores of fat-soluble opioids.<sup>13,14</sup> Premature infants are often less affected by in-utero drug exposure. They tend to have less severe symptoms, are less likely to require pharmacological treatment, and have shorter treatment courses when they do require treatment.<sup>15</sup> In addition, there is no consistent correlation between maternal drug doses and neonatal symptoms in either term or preterm babies.<sup>16</sup>

## **ASSESSMENT AND NONPHARMACOLOGICAL TREATMENT**

Infants at risk for NAS should be carefully monitored in the hospital for the development of signs and symptoms consistent with withdrawal. Each nursery should adopt a protocol for the evaluation and management of neonatal withdrawal, and staff should be trained in the correct use of an abstinence assessment tool.<sup>4</sup> The most commonly used tool is the Finnegan scoring system.<sup>17,18</sup> This tool evaluates 20 of the most common symptoms of NAS in an infant and associates a score with each item that reflects the severity of the symptom. A total score of 8 or greater is considered high. It is important that all staff members who use an NAS scoring tool be instructed in its use so that scoring is uniform from one staff member to the next. It is also important for staff members to understand that a score as high as 7 can be achieved by a normal newborn that has not been exposed to any drugs in utero.

An infant born to a mother on a low-dose prescription opioid with a short half-life, such as hydrocodone with an average half-life of 4

hours, may be safely discharged by 3 days of age if there are no signs of withdrawal, whereas an infant born to a mother taking an opioid with a prolonged half-life, such as methadone or buprenorphine, should be observed for a minimum of 5 to 7 days.<sup>4</sup> Neonates with in-utero exposure to methadone who did not exhibit symptoms of NAS in the first 3 days of life are unlikely to require pharmacological treatment.<sup>19</sup> Initial treatment of infants who develop early signs of withdrawal is directed at minimizing environmental stimuli, both light and sound, by placing the infant in a dark, quiet environment, avoiding auto-stimulation by careful swaddling, responding early to an infant's signals, adopting appropriate infant positioning and comforting techniques such as swaying and rocking, and providing frequent small volumes of hypercaloric formula or human milk to minimize hunger and allow for adequate growth. Caloric needs may be as high as 150 to 250 cal/kg per day because of increased energy expenditure and loss of calories from regurgitation, vomiting, and/or loose stools. The goals of therapy are to ensure that the infant achieves adequate sleep and nutrition to establish a consistent pattern of weight gain and begins to integrate into a social environment.<sup>4</sup>

Intravenous fluids, replacement electrolytes, and gavage feedings may be necessary to stabilize the infant's condition in the acute phase and during the need for pharmacologic intervention. When possible, and if not otherwise contraindicated, mothers who adhere to a supervised drug treatment program should be encouraged to breastfeed provided that the infant continues to gain weight.<sup>20,21,22</sup> Breast feeding has been shown to mitigate NAS symptoms and shorten length of stay.<sup>23,24,25</sup>

Appropriate psychosocial support should be

provided for the infants and their mothers with involvement of county and/or state agencies when necessary. Identification of supportive family members or guardians may be necessary to support the maternal-infant dyad upon discharge from the hospital.

## PHARMACOLOGIC TREATMENT

Drug therapy is indicated to relieve moderate to severe signs of NAS caused by prenatal opioid exposure and to prevent complications such as fever, weight loss, and seizures if an infant does not respond to a committed program of non-pharmacologic support.<sup>4</sup>

Unnecessary pharmacologic treatment will prolong drug exposure and the duration of hospitalization to the possible detriment of maternal-infant bonding. Clinicians have treated NAS with a variety of drug preparations, including opioids (tincture of opium, neonatal morphine solution, methadone, and paregoric), barbiturates (phenobarbital), benzodiazepines (diazepam, lorazepam), clonidine, and phenothiazines (chlorpromazine). However, morphine or methadone should be used as the initial medication when pharmacologic treatment is indicated for opioid withdrawal.<sup>4</sup>

Eighty-three percent of clinicians in the United States use an opioid (morphine or methadone) as the drug of first choice.<sup>26</sup> Morphine is the most commonly used drug because its shorter half-life makes weaning easier. Methadone may be the preferred drug if the goal is to discharge the infant and continue weaning as an outpatient.

Phenobarbital is used by the majority of practitioners as an adjunctive treatment if the opioid does not adequately control withdrawal symptoms.<sup>4,26,27</sup> Paregoric is not recommended because it contains variable concentrations of other opioids, as well as toxic ingredients such as camphor, anise oil, alcohol, and benzoic acid.<sup>28</sup> The use of diazepam has also fallen into disfavor.<sup>17,29,30</sup> Clonidine has been used in combination with an opioid or other drug in some infants to reduce withdrawal symptoms.<sup>31</sup> Studies are currently underway to determine

if buprenorphine can be used to treat NAS.<sup>32,33</sup> While neonatal morphine solution or methadone are often the initial medications used to manage infants with NAS withdrawing from opioids, conclusive data are lacking to suggest the optimal strategy for treatment of poly-substance withdrawal, or withdrawal from sedatives or hypnotics.

Typically, pharmacological treatment is initiated when

there are three consecutive Finnegan scores of 8 or greater, or two consecutive scores of 12 or greater.<sup>18</sup> Neonatal medication reference manuals should be consulted prior to onset of pharmacotherapy in order to identify the most updated recommended doses.

Table 1 shows treatment regimens for medications commonly used to treat NAS secondary to opioid withdrawal.

In general, the initial dose of the drug used for therapy is adjusted, per nursery protocol, until the symptoms are controlled and then maintained for 48-72 hours until the daily average Finnegan score is less than or equal to 8. Based upon the



## NAS Treatment Regimens

Medication	Starting	Increase	Weaning	Discontinuation
Morphine	0.04 - 0.05 mg/kg/dose q 3/4 hours <sup>4,18</sup>	0.04 - 0.05 mg/kg/dose to a maximum of 0.2 mg/kg/dose (maximum daily dose from 0.9 to 1.3 mg/kg/day <sup>4,18</sup> )	Wean by 10% of peak dose q 24-48 hours as scores allow	Discontinue once dose reaches ~0.15 mg/kg/day or 0.02-0.04 mg/kg/dose
Methadone	0.05 - 0.1 mg/kg/dose q 6-12 hours <sup>4,18</sup>	0.05 mg/kg/dose to a maximum of 1 mg/kg/day <sup>4,18</sup>	Dosing interval may be increased to q 12-24 hours after stabilization.  Wean by 10% of peak dose q 24-48 hours as scores allow	Discontinue once dose reaches 0.05 mg/kg/day 28 or 10% of peak dose 14.  Alternatively, may discharge home on methadone once NAS stable and complete outpatient wean
Phenobarbital	Loading dose: 16 mg/kg Maintenance dose: 1-4 mg/kg/dose q 12 hours <sup>18,34</sup>	Titrate to maintain serum level of 15-30 mcg/mL 34	Wean by 10-20% q 24 hours	Discontinue once dose reaches < 2-3 mg/kg/day or serum level < 15 mcg/mL
Clonidine	0.5 - 1 mcg/kg q 3-6 hours <sup>18,31,34,35</sup>	Maximum dose 1.25 mcg/kg q 3 hours	Decrease by 50% per day over two days, then stop <sup>31</sup>	

NAS scores and other assessments, including weight and physical examination, the drug dosage is then decreased by 10 percent every 24-48 hours, with the goal of maintaining a daily average Finnegan score of less than or equal to 8. Our experience working with neonatologists throughout the country reveals that morphine is typically discontinued when a total daily dosage of 0.15mg/kg/day is reached and daily average scores remain less than or equal to 8 for 24 hours. Because of the short half-life of morphine, weaning the dose to an interval of greater than every 4 hours (i.e. every 12 hours) is not necessary and not recommended.<sup>18,36</sup> Once the dose has been weaned to 0.15 mg/kg/day divided every 3-4 hours, or 0.02 – 0.04 mg/kg/dose, and daily average scores are less than or equal to 8, morphine can be discontinued.<sup>37</sup> Some infants based on their treatment course require weaning to lower doses of morphine. The infant should be monitored for 24 to 48 hours after discontinuation of morphine before being discharged to home. Continued hospital stay for an infant prescribed a sub-therapeutic dose of morphine may present a greater risk

than benefit to the infant as it leads to ongoing separation of the infant from his/her family and increased risk of hospital-acquired morbidity. It should be noted that the Finnegan scoring system was validated in term newborns and scores should be interpreted with that in mind in infants over 28 days of age.

For infants who are receiving the maximum dose of oral opioid and continue to have scores greater than 8, phenobarbital can be added as a second medication.<sup>4,26,27</sup> Phenobarbital can then be continued at a therapeutic dose while the opioid is being weaned. Once opioid therapy has been discontinued, the baby can be discharged on phenobarbital which can be weaned by the baby's pediatrician.

### DISCHARGE PLANNING

Timing of discharge depends upon the infant's symptoms, or lack thereof, and last known date of intrauterine drug exposure. Untreated infants who are below treatment threshold after five days of life may be considered for discharge.

Continued hospitalization for an infant exposed to methadone or buprenorphine whose scores are increasing, or very close out-patient follow-up for a baby with low scores, will be needed for 7-10 days because of the long half-life of methadone. Some physicians may discharge an infant receiving treatment with methadone after stabilization of scores for several days and allow for weaning as an outpatient provided that extremely close follow-up care can be arranged on a regular basis.

The following are criteria for discharge for infants who were medically treated for NAS:<sup>4</sup>

- The infant should be clinically stable with good weight gain and adequate oral feeding. Hypercaloric formulas may be needed to meet the increased energy requirements of these newborns.
- Co-morbidities have been treated or controlled so that outpatient care would be appropriate.
- The infant remains below treatment threshold after discontinuation of drug for at least 24 to 48 hours.
- If the infant is to be discharged on continued drug therapy, NAS scores are less than 8 for 48-72 hours and the home environment has been assessed for safety.

The following are special discharge planning considerations:<sup>4</sup>

- Assessment of the family and home environment has taken place.
- Alternate living arrangements have been made for the infant if the home environment has been determined to be unsafe.
- Parents who have a need for family support and home nursing visits have had these services arranged.

- Mother has been referred for participation in a drug/alcohol treatment program if not already participating in one.
- Support agencies have received referrals when appropriate.
- Any legal requirements for reporting have been met.
- Care providers have been identified or the need for foster placement has been evaluated.
- Caregivers have received education on symptoms of withdrawal and administration of medications.
- Caregivers understand that the infant may continue to be irritable at home and have been educated on the signs of recurrence of withdrawal such as poor sleeping, diarrhea, and weight loss.
- An outpatient follow-up appointment has been made for 24-48 hours after discharge.
- All regular discharge planning activities have been completed.

## **OUTPATIENT MANAGEMENT OF NEONATAL ABSTINENCE SYNDROME<sup>38,39</sup>**

Outpatient management of NAS may be appropriate for a select group of infants. Access to appropriate support and close follow up must be arranged prior to discharge from the hospital. These infants should be referred to a visiting nurse program, and considered as candidates for a home monitor if discharged using morphine or methadone. Outpatient pharmacies should be identified that will dispense the medication appropriately. During the discharge process, consider having the family fill their infant's prescription in advance of discharge and present the outpatient medication to the nursing staff to verify proper dosing. The baby should be discharged under the care of

a physician who is comfortable and experienced with NAS.

Infants eligible for outpatient management must be receiving a stable or decreasing dose of medication, be able to tolerate oral feedings with consistent weight gain and be medically stable. In addition, their families and/or guardians must demonstrate a supportive and safe home environment. Frequent and attentive visitation, ability to administer the medication and obtain weekly refills from the pharmacy, commitment to follow-up with the primary care provider within days of discharge and weekly thereafter, acceptance of home nursing visitation and competence with newborn care skills are essential requirements for the infant's caretakers.

Weaning of medication may continue as it had while hospitalized, approximately 10% every 24-48 hours for neonatal morphine solution or oral methadone solution, by weaning the dose with a consistent interval. Alternatively, as the infant gains weight he/she will wean on a per kg basis. Morphine therapy is often stopped when the total daily dose is less than 0.15 mg/kg/day, and phenobarbital may be stopped when the total daily dose is less than 3 mg/kg/day.



An office visit with the pediatrician or primary care provider comfortable with caring for babies with NAS should occur within a few days of discharge, and then weekly to promote compliance and consistency in the assessments. Readmission to the hospital may be necessary if there is non-compliance with the home management program or if outpatient medical management is unsuccessful.

Psychosocial support in the community can be achieved with assistance of the social worker who will arrange for discharge planning and referral to external agencies such as a visiting nurse program for the purpose of weight assessments and evaluation of signs and symptoms of NAS. The primary care physician and home health nurse should be given a copy of the infant's discharge medication schedule along with the discharge summary. A referral to children and youth services may be mandated by each state's regulations.

## REFERENCES

1. Jansson LM, Velez ML. Infants of drug-dependent mothers. *Pediatrics in Review*. 2011;32:5-12
2. Epstein RA, Bobo WV, Martin PR, et al. Increasing pregnancy-related use of prescribed opioid analgesics. *Ann Epidemiol*. 2013;23(8):498-503
3. Kellog A, Rose CH, Harms RH, Watson WJ. Current trends in narcotic use in pregnancy and neonatal outcomes. *Am J Obstet Gynecol*. 2011;204(3):259.e1-4
4. Hudek ML, Tan RC. Neonatal drug withdrawal. *Pediatrics* 2012;129:e540-560
5. Chasnoff IJ. Prenatal substance exposure: maternal screening and neonatal identification and management. *NeoReviews*. 2003;4(9):e228-e235
6. Chan D, Klein J, Koren G. New methods for neonatal drug screening. *NeoReviews*. 2003;4(9):e236-e244
7. Beauman SS. Identification and management of neonatal abstinence syndrome. *J Infus Nurs*. 2005;28(3):159-167.
8. Ostrea EM Jr, Brady MJ, Parks PM, Asensio DC, Naluz A. Drug screening of meconium in infants of drug-dependent mothers: an alternative to urine testing. *J Pediatrics*. 1989;115(3):474-477
9. Ryan RM, Wagner CL, Schultz JM, et al. Meconium analysis for improved identification of infants exposed to cocaine in utero. *J Pediatrics*. 1994;125(3):435-440

10. Montgomery D, Plate C, Alder SC, Jones M, Jones J, Christensen RD. Testing for fetal exposure to illicit drugs using umbilical cord tissue vs. meconium. *J Perinatology*. 2006;26(1):11-14
11. Chasnoff IJ, Neuman K, Thornton C, Challaghan MA. Screening for substance use in pregnancy: a practical approach for the primary care physician. *Am J Obstet Gynecol*. 2001;184(4):752-758
12. Kandall SR, Gartner LM. Late presentation of drug withdrawal symptoms in newborns. *Am J Dis Child* 1974;127(1):58-61
13. Liu AJ, Jones MP, Murray H, Cook CM, Nanan R. Perinatal risk factors for neonatal abstinence syndrome in infants born to women on methadone maintenance therapy. *Aust N Z J Obstet Gynaecol*. 2010;50(3):253-258
14. Lainwala S, Rown ER, Weinschenk NP, Blackwell MT, Hagadron JI. A retrospective study of length of hospital stay in infants treated for neonatal abstinence syndrome with methadone versus oral morphine preparations. *Adv Neonatal Care*. 2005;5(5):265-272
15. Dysart K, Hsieh HC, Kaltenbach K, Greenspan JS. Sequela of preterm versus term infants born to mothers on a methadone maintenance program: differential course of neonatal abstinence syndrome. *J Perinatal Med*. 2007;35(4):344-6
16. Doberczak TM, Kandall SR, Wilets I. Neonatal opiate abstinence syndrome in term and preterm infants. *J Pediatrics*. 1991;118(6):933-937
17. Kaltenbach K, Finnegan LP. Neonatal abstinence syndrome, pharmacotherapy and developmental outcome. *Neurobehav Toxicol Teratol*. 1986;8(4):353-355
18. Kocherlakota P. Neonatal abstinence syndrome. *Pediatrics*. 2014;134(2):e547-61
19. Serane VT, Kurian O. Neonatal abstinence syndrome. *Indian J Pediatr*. 2008;75(9):911-4
20. Jansson LM, Academy of Breastfeeding Medicine Protocol Committee. ABM clinical protocol committee. ABM clinical protocol #21: Guidelines for breastfeeding and the drug dependent woman. *Breastfeed Med*. 2009;4(4):225-228
21. American Academy of Pediatrics. Policy Statement: Breast feeding and the use of human milk. *Pediatrics* 2012;129:e827-e841.
22. American College of Obstetricians and Gynecologists. Committee opinion: Opioid abuse, dependence, and addiction in pregnancy. *Obstet Gynecol* 2012;119:1070-1076
23. Abdel-Latif ME, Pinner J, Clews S, Cooke F, Lui K, Oei J. Effects of breast milk on the severity and outcome of neonatal abstinence syndrome among infants of drug-dependent mothers. *Pediatrics* 2006;117:e1163-1169
24. Isemann B, Meinzen-Derr J, Akinbi H. Maternal and neonatal factors impacting response to methadone therapy in infants treated for neonatal abstinence syndrome. *J Perinatol*. 2011;31(1):25-9
25. Pritham UA. Breast feeding promotion for management of neonatal abstinence syndrome. *J Obstet Gynecol Neonatal Nurs* 2013;42:517-526
26. Sarkar S, Donn SM. Management of neonatal intensive care units: a national survey. *J Perinatol*. 2006;26(1):15-17
27. O'Grady MJ, Hopewell J, White MJ. Management of neonatal abstinence syndrome: A national survey and review of practice. *Arch Dis Child Fetal Neonatal Ed*. 2009;94(4):F249-F252
28. American Academy of Pediatrics, Committee on Drugs. Neonatal drug withdrawal. *Pediatrics*. 1998;101(6):1079-1088
29. Kron RE, Litt M, Eng D, Phoenix MD, Finnegan LP. Neonatal narcotics abstinence effects of pharmacotherapeutic agents and maternal drug usage on nutritive sucking behavior. *J Pediatrics*. 1976;88(4 pt 1):637-641
30. Sciff D, Chan G, Stern L, et al. Diazepam (Valium) for neonatal narcotic withdrawal: a question of safety. *Pediatrics*. 1972;49(6):928-930
31. Agthe AG, Kim GR, Mathias KB, et al. Clonidine as adjunct therapy to opioids for neonatal abstinence syndrome; a randomized, controlled trial. *Pediatrics*. 2009;123(5):e849-5632. Kraft WK, Gibson E, Dysart K, et al. Sublingual buprenorphine for treatment of the neonatal abstinence syndrome: a randomized trial. *Pediatrics* 2008;122:e601-e607
32. Kraft WK, Dysart K, Greenspan JS, Gibson E, Kaltenbach K, Ehrlich ME. Revised dose schema of sublingual buprenorphine in the treatment of the neonatal opioid abstinence syndrome. *Addiction*. 2011;106(3):574-80
33. Bio LL, Siu A, Poon CY. Update on the pharmacologic management of neonatal abstinence syndrome. *J Perinatol*. 2011;31(11):692-701
34. Hoder EL, Leckman JF, Poulsen J, et al. Clonidine treatment of neonatal narcotic abstinence syndrome. *Psychiatry Res*. 1984;13(3):243-251
35. Jones HC. Shorter dosing interval of opiate solution shortens hospital stay for methadone babies. *Fam Med*. 1999;31(5):327-30
36. Altshul, K. (2012). Maternal drug abuse, exposure, and withdrawal. In J. Cloherty, E. Eichenwald, A. Hasen & A. Stark (Eds.), *Manual of neonatal care (7th ed.)*. Philadelphia: Lippincott Williams and Wilkins.
37. NCCU Clinical Guidelines, Section 17. Women and Newborn Health Service, King Edward Memorial Hospital, Perth Western Australia. Neonatal abstinence syndrome, NAS home management program, June 2006
38. Bell GL, Lau K. Perinatal and neonatal issues of substance abuse. *Pediatric Clinics of North America*. 1995; 42(2):261-281



**ACCREDITED**  
HEALTH UTILIZATION  
MANAGEMENT



**ACCREDITED**  
CASE MANAGEMENT



**PROGENYHEALTH**  
DELIVERING HEALTHY OUTCOMES

**ProgenyHealth, Inc.**  
Phone: 610-832-2001  
Fax: 610-832-2002

**www.progenyhealth.com**  
info@progenyhealth.com